



## LAORATORY TEST REPORT

COMPOUND: V143-80I

Page 1 of 1

SPECIFICATION: GENERAL

DATA REPRESENTS ACTUAL LABORATORY TESTS.

Test Method	Results
Specific Gravity, ASTM D792 max.	1.33
Hardness, Durometer Shore A, 15 sec. delay, ASTM D2240	77
Tensile Strength, ASTM D638, MPa min.	13
% Elongation, % min.	340
Tear Strength, ASTM D624, kN/m min.	46.9
Cold Flexibility, FLTM BN 2-1, - 29°C	No Cracks
Soiling and Cleanability,. FLTM BN 112-08, max	Pass
Heat aging Performance	
Tensile Strength Change, %	- 1
% Elongation Change, %	-10
Weight Change, % max.	1.8
Contact Migration Staining, FLTM BN 003-01* **	Pass
Paint Staining, FLTM BO 151-01* **	Pass
Odor max., FLTM BO 131-01	1
Fogging, SAE J1756, %	91 (Dry)
Flammability ISO3795	SE

Approved by: 

\* Test is outside our scope of accreditation.

\*\* This test was performed by a subcontracted accredited testing laboratory.

\*\*\* This test was performed at supplier's biological laboratory.

\\vcfp1\data\SHARED\LabData\2008\303\_V143-80I General.doc

All tests are performed once.

This report is not to be reproduced except in full.